
JAPAN INTERNATIONAL COOPERATION AGENCY

TOKYO ENGINEERING CONSULTANTS CO., LTD.

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR THE IMPROVEMENT OF
WATER SUPPLY SYSTEM OF JUBA 

IN
SOUTHERN SUDAN

Ministry of Water Resources and Irrigation/ Government of Southern Sudan
Southern Sudan Urban Water Corporation
The Republic of Sudan

March 2011

GED

JR 11

11-056





PREFACE

Japan International Cooperation Agency (JICA) decided to conduct the preparatory

survey on the Project for the Improvement of Water Supply System of Juba in Southern Sudan,

and organized a survey team headed by Mr. Naoto Tohda of Tokyo Engineering Consultants Co.,

Ltd. between June, 2010 to August, 2010.

The Survey team held a series of discussions with the officials concerned of the
[...]
Distributio

n network

Water tanker

filling station

Bahr el-

Jebel River

Public tap

stands

Emergency

connecting pipe

Emergency

connecting pipe

Proposed facility

Existing facility

Proposed pipeline

Existing pipeline

Service area (existing)

LEGEND

10,800m3/d

7,200m3/d

5,000m3

210m3, 125m3, 85m3

300m3 250m3

250m3 25m3

Figure 2-5 Water Supply System of the Project



2-22

Figure 2-6 General Layout Plan



2-23

2) Water Intake Facility

(i) Policy to Utilization of the Existing Facility
The capacity of the existing water intake facility was designed on basis of WTP capacity of

7,200m3/day. The diameter of the pipes in the existing water intake facility is not enough for

carrying new intake capacity. For this reason, a new intake facility will be constructed instead of

utilization of the existing facility.

(ii) Examination on Intake Point
There is a need to select an intake point within the land territory of the existing water treatment

plant (approximately 90m in the direction to the river). For the following reasons, a new water

intake site should be located at a point approximately 10m upstream of the existing water intake

facility:

- On the downstream side of the existing water intake facility, a water intake point is not

suitable, because sludge from the existing sedimentation tank is being discharged.

- On the nearest upstream side of the existing water intake facility, construction of a facility

is very difficult, because there stands a river-level observation facility.

- In the site on the 15m~80m upstream side of the existing water intake facility, there is thick

river sediment. A longer intake-bridge and a longer pipeline, if not constructed nearby the

existing water intake facility, will become un-economical.

(iii) Examination on Intake Method/Intake Structure
Intake method is examined through comparison between (A) float method (same as the

existing facility) and (B) fixed pier method. From the results of the natural condition investigation,

the (B) fixed pier method is thought to be advantageous with the view-point of operational

management, because the fluctuation in river-level is as small as 2.2m. However, it is

apprehended that a new water intake point would be fixed on the upstream side of the existing

water intake facility, and an excavation work would heavily affect the existing water intake

facility downstream, and therefore, massive temporary work would be required. Under this

circumstance, the fixed pier method was judged as economically poor option. Consequently, the

(A) float method should be adopted, because this method, being economically advantageous, will

hardly affect the existing water intake facility at the time of the new construction. As water intake

pump, the ground type pump (horizontal centrifugal pump), being easy in maintenance, should be

adopted. In order to keep water on suction-side at the time of pump-stop, a foot-valve should be

installed at the mouth on suction side of the water intake pipe. Furthermore, in the existing water

intake facility, operators stop the pump and dive into water, in order to manually clear the

foot-valve of wooden debris and rubbish. For this reason, in this Project, the water intake pipe

should be provided with circular steel-made screen in order to prevent rubbish from sticking on

the pipe.



2-24

In addition, it is apprehended that due to increase of river transport activities as river ports

improve, oil-leakage might occur upstream of the intake facilities. . In the float-type water intake

facility, the float moves up and down, according to changes in river water-level, to make intake of

water possible at a constant depth from water surface all the time. Oil is thought to be harmless to

water-intake, since oil, being lighter than water in specific gravity and being insoluble in water,

floats and flows over water surface. It could be supposed that emulsified oil-drops get suspended

and mixed in water. Even in such a case, however, the float method, which intakes water at a

certain depth underwater, can prevent inflow of oil-mixed water more effectively than an

oil-fence which can prevent solely inflows of oil. For this reason, in the design of water intake

facility, any special equipment such as an oil-fence, is not taken into consideration.

(iv) Main Design Specifications

Table 2-13 Design Specifications for Water Intake Facilities
Item Specifications Remark

Water Intake
Volume

10,800m3/day x 1.10
(margin rate of water source) = 11,880m3/day
= 8.26m3/min = 0.138m3/sec

Water Intake
Structure

Float-type intake tower similar to the existing
facility

Water Intake
Pipe

Dia. 250mm x 3 pipes (one standby)
V = 1.43m/sec, I = 11.1‰;
Foot-valves and a screen will be installed.

-

Water Intake
Pump

4.13m3/sec x 21m x 3 units (one standby),
Self-supply type

-

Water Intake
Pump Room

Outer dimensions: 9.0m x 5.0m -

3) Water Treatment Plant

(i) Water Treatment Process
From the result of analysis of raw water qualities, it is indicated that during treatment, the

prime constituent to remove is medium-grade turbidity substance (turbidity less than 100 degree

fluctuation in raw water). Applicable water treatment process is both (A) coagulating

sedimentation/rapid filtration method and (B) membrane filtration. In consideration of the

technical capabilities on the actual site, the operational consistency with the existing machines,

the restrictions of land availability and the economic conditions, the (A) coagulating

sedimentation/ rapid filtration method, same as in the case of existing facility, will be adopted.

(ii) Issues of the Existing Facility and Design Policy
As stated above, the treatment process, which is same as in the existing facility, will be

adopted. Based on the result of investigations of the existing facility, reviewing a part of the

design specifications will be considered, as shown in Table 2-14.



2-25

Table 2-14 Design Policy Based on the Issues in the Existing Facility
Issues in the Existing Facility Design Policy

Receiving Tank Retention time of the existing facility is
12 minutes (more than 1.5 minutes of the
Japanese Waterworks Standard), being
excessively long, which results into more
sediments.

The design capacity shall be adopted to
have a retention time of 10 minutes.

Chemical Mixing
Tank

In the existing facility, cascade-type
aeration is carried out, which is supposed
to make dissolved-oxygen excessively
larger, causing generation of scum.
Dosing point of coagulant is located at
the end of inlet channel which results in
ineffectiveness of mixing.

Similar to the existing facility,
mechanical equipment is not used
(considering easy maintenance). An
overflow weir will be constructed, which
can stir coagulant into overflowing water.
From water quality data, aeration is
thought to be unnecessary, therefore, a
water-level difference downward from
Receiving Tank will not be provided.

Flocculation Tank Horizontal baffled channel type, one train
As the existing facility is provided with
only one train, there is a need to stop the
whole water flow at the time of
cleaning/repairing.
Also, the velocity of water is very rapid in
the existing facility, and flocks are not
formed in sufficiently large size.

Horizontal baffled channel type, 2 trains
(considering internal cleanings) Facility
will be designed considering retention
time of 20 minutes.

Sedimentation Tank Solid contact sedimentation tank: 2 tanks
Surface load: 25 mm/min
In actual operation, it is used as the
vertical flow sedimentation tank without
settling in the sludge-blanket zone.
Once in 2 or 3 weeks, one train is stopped
for whole day, and operators clean the
inside of tank manually to discharge
sludge.

Vertical flow sedimentation tank: 2 tanks
Surface load: 29.1 mm/min
There is a need to think out a way, after
reviewing the water-level design, that
sludge-discharge work may become
practicable in relatively shorter time.

Filtration Tank Filtering rate: 120m/day
Filtration area: 63m2 (15.75m2 x 4 tanks)
Depth above filter media is approx. 10cm
which results in unequal water flow.

Filtering rate: 123 m/day
Filtration area: 115.4m2 (19.24m2 x 6
tanks) Filtration area per one basin will
be almost the same as in case of the
existing facility, for 6 basins.
Water level of outlet channel is designed
so as to ensure the water level above
filter media appropriately.

Filter backwashing
method

Backwashing is carried out using both
backwash-water from backwash -water
tank (steel-made elevated tank, 150m3)
and air from an air- blower.
Backwash-water is lifted to the
backwash-water tank through a branch
installed on the outlet of a clean water
transmission pump.
In the backwash-water tank, a ball tap
valve is installed, which stops inflow of
backwash-water, when the tank becomes
full.

As a backwashing method, similar to the
existing facility, a combination of both
backwash-water and air scouring will be
adopted.
If the existing backwash-water tank
would be successively used, it is judged
that, in actual operation, a linkage of
operation timing between the new facility
and the old facility will become
complicated and, therefore, proper
operation would become difficult. A new
backwash–water tank will be constructed,
instead of using the existing
backwash-water tank.



2-26

Issues in the Existing Facility Design Policy
Clear Water
Reservoir

4 tanks,
Total capacity: approximately 370m3

A new tank of about 600 m3 will be
constructed to store treated water
equivalent to 1 hour treatment. .
A branch pipe, which runs from the outlet
of new clear water reservoir to the
existing clear water reservoir, will be
installed. (for backup in emergency)

Chemical Dosing
Equipment

As coagulant, solid aluminum sulfate
dissolved in dissolving tank is used at
certain dosing rate.
For the purpose of adjusting pH when
turbidity is high, a soda ash dosing
equipment is installed, however, it has
never been used.

As coagulant, aluminum sulfate will be
used.
From the operation record, the use of
soda ash equipment is judged as
unnecessary. Therefore, soda ash
equipment will not be installed.

Disinfection
Equipment

Calcium hypochlorite (powder) dissolved
in dissolving tank is used at certain dosing
rate.

In consideration of safety in
transport/handling, as a disinfectant,
calcium hypochlorite will be adopted, the
same as in case of the existing facility.
A dosing point is only after the outlet of
the filtration tank (post-chlorination).
Control method shall be manual at certain
dosing rate.

Sludge treatment Lagoon for sludge thickening is used. Lagoon for solid-liquid separation is
designed, by retaining the sludge from
sedimentation tank. Effluent will be
discharged to river and dry sludge will be
taken away for disposal.

Electrical,
Mechanical
Equipment

Water intake pump, clear water
transmission pumps, air blower, switch
board and control panel are installed.
As power failure happens so frequently,
emergency electric generators are
installed.

Water intake pump, clear water
transmission pumps, water lifting pump
for backwash-water tank, air blower,
switch board and control panel will be
installed.
An emergency electric generator is
required in the new water treatment plant
too.

Instrumentation On site manual operation only
Communication with the transmitting
destination, i.e. the reservoir, is done by
telephone.
At the outlet of a clear water transmission
pump (one train in 3 trains), a flow-meter
is installed, however, being submerged in
water, is not being used.

·As same as in the existing facility,
operations shall be manually carried out
on-site, in principle, and communication
between the water treatment plant and the
reservoir will be done by telephone.
As a safety device for pumps, an interlock
(automatic cutoff) will be installed.
At the outlet side of both clear water
transmission pumps and elevated tank
(reservoir), a flow-meter will be installed
respectively.

Administration
House

Some of the houses in use need to be
removed.

As a new water treatment plant will be
constructed, a room for operators will be
provided

(iii) Major Design Specifications



2-27

Table 2-15 Design Specifications for Water Treatment Facilities
Item Specifications Remark

Treatment Volume 10,800m3/day = 7.50m3/day/min. = 0.125m3/sec.
Receiving Tank Number: one tank

B2.5m x L9.85m x H3.4m = 83.7m3

…10.1 minutes … OK

Retention time: more than
1.5 minutes (Water Supply
Facility Design Guideline)

Rapid Mixing Tank Number: one tank
B2.5m x L2.5m x H1.5m = 9.4m3

… 1.10 minutes … OK
Head (H): 1.2m
G value: 347/sec… OK

Retention time: 1 - 5
minutes
G-value: more than150/sec.
(Water Supply Facility
Design Guideline)

Flocculation Tank Number: 2 tanks
Method: Horizontal baffled channel type
Number of channel: 4 channels
B1.2m x L9.95m x H1.9m x 2 tanks x 4 channels
= 181.5m3…Retention time 22.0 minutes….OK
GT value: 88,000 … OK

Retention time: 20 - 40
minutes (Water Supply
Facility Design Guideline)
GT-value: 23,000 - 210,000

Sedimentation Tank Number: 2 tanks
B11.9m x L11.9m x effective depth 5.3m x 2
tanks… 1,501m3

…Retention time 181.9 minutes…OK
Surface load: 29.1mm/minute… OK

Surface load: 20 -
30mm/minute
Retention time: 1.0 - 3.0
hours

Rapid Filtration Tank Type: open gravity type
Number: 6 tanks (one standby)
B3.7m x L5.2m = 19.24m2/tank
Filtering rate: 123m/day
Backwash Method: air scouring plus backwashing

Filtering rate: 120-150
m/day
(Water Supply Facility
Design Guideline)

Clear Water
Reservoir

Number: 2 tanks
B4.5m x L24.0m x H2.8m x 2 tanks
= 604.8m3 …. 1.34 hours

Storing time: more than 1
hour (Water Supply Facility
Design Guideline)

Chemical Dosing
Equipment

Solid aluminum sulfate (3 units including 1
stanby)
Calcium hypochlorite (3 units including 1
standby)

Sludge thickening
lagoon

Number: 2 basins
B5.0m x L19.0m x H0.5 x 2 basins

Clear water
transmission pump

2.75m3/min. x 80m x 4 units (one for standby)
Self supply type
Clear water transmission pump room:
Outer dimension 8.8m x 12.6m

4) Service Reservoir

In the original request of the Project, location of the service reservoir was planned to be at a

site next to the existing elevated tank within the premises of the Memorial Ground near the

Assembly. However, the Memorial Ground area has been fenced. Therefore, possibility of

approval on land acquisition appeared to be very low. Considering this, the Southern Sudan

Government proposed an alternative site adjacent to the Assembly towards west. The

Preparatory Survey Team confirmed that the location, available area, and elevation of proposed

site is appropriate for service reservoir construction. The Team also confirmed that the proposed

site is currently vacant and not used for any purpose. The land is owned by the Central



2-28

Equatoria State. Land use permission was issued by the Ministry of Physical Infrastructure of

CES in December 2010.

A reservoir (capacity: 5,000m3) is to be of ground type, and constructed of reinforced-concrete

(RC). From the view-point of effective use of land, the elevated water tank is to be constructed on

the reservoir as one integral structure. In addition to the elevated tank, an attached pumping

station, a generator room and a fuel tank room will be required.

Table 2-16 Design Specifications for Service Reservoir
Item Specifications Remark

Reservoir Capacity: 5,000m3 (11.1 hours)
Number: 2 tanks

Capacity: 12 hours
(Water Supply Facility
Design Guideline)

Distribution Pump Type: self-supply type
5.5m3/sec x 25m x 4 units (one for standby)

Elevated Tank Capacity: 540m3 Capacity: 30 minutes at
hourly maximum
distribution water volume
(Water Facility Design
Guideline)

5) Transmission/Distribution Pipelines

(i) Design Policy
- In the original request, the transmission pipeline route was planned to follow the same

route as the existing transmission pipeline. As a result of discussions with the Ministry of

Transport and Roads and SSUWC in the first preparatory survey, the route of the original